MAXON' LIFT CORPORATION Sht. I of 18 DSG# M-15-07 Rev. A Date: 1/13/17

INSTRUCTIONS, C2 LIGHT KIT

RECTANGULAR LIGHT KIT (4 LIGHTS, 2 RED, 2 WHITE, INCANDESCENT)
COMBINED STOP & TURN (T-57)
P/N 295555-01

.

7

@
F

HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”

2 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-02 QTY. 4 QTY. 4
QTY. 2

GROMMET, RECTANGULAR LAMP BACKUP LAMP, STOP & TURN LAMP, INCANDESCENT,
P/N 908239-01 INCANDESCENT, 12V 12v
QTY. 4 P/N 907239-01 P/N 907238-01
QTY. 2 QTY. 2

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2
¢L L - A WARNING
Avoid injury & damaged
@ equipment.
SCREW, HEX CAP, 1/4”-20 X 3/4” LG. 4 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 COMBINED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-01 QTY. 2

QTY. 1



MAXON' LIFT CORPORATION Sht. 2 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

RECTANGULAR LIGHT KIT (6 LIGHTS, 4 RED, 2 WHITE, INCANDESCENT)
COMBINED STOP & TURN (T-57)
P/N 295555-02

.

7

O @
//
HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”
3 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-01 QTY. 4 QTY. 4
QTY. 2

GROMMET, RECTANGULAR LAMP BACKUP LAMP, STOP & TURN LAMP, INCANDESCENT,

P/N 908239-01 INCANDESCENT, 12V 12V
QTY. 6 P/N 907239-01 P/N 907238-01
QTY. 2 QTY. 4

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2

A WARNING
[Liﬂ/ Avoid injury & damaged

equipment.
SCREW, HEX CAP, 1/4”-20 X 3/4” LG. 6 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 COMBINED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-02 QTY. 2

QTY. 1



MAXON' LIFT CORPORATION Sht. 3 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

RECTANGULAR LIGHT KIT (4 LIGHTS, 2 RED, 2 WHITE, LED)
COMBINED STOP & TURN (T-57)
P/N 295555-03

.

a
F

HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”

2 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-02 QTY. 4 QTY. 4
QTY. 2

GROMMET, RECTANGULAR LAMP BACKUP LAMP, LED, STOP & TURN LAMP, LED, RED, 12V

P/N 908239-01 CLEAR, 12V P/N 907236-01
QTY. 4 P/N 907237-01 QTY. 2
QTY. 2

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2

A WARNING
@LL/ Avoid injury & damaged

equipment.
SCREW, HEX CAP, 1/47-20 X 3/4” LG. 4 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 COMBINED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-01 QTY. 2

QTY. 1



MAXON' LIFT CORPORATION Sht. 4 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

RECTANGULAR LIGHT KIT (6 LIGHTS, 4 RED, 2 WHITE, LED)
COMBINED STOP & TURN (T-57)
P/N 295555-04

.

2

N
@
7
HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”
3 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-01 QTY. 4 QTY. 4
QTY. 2

GROMMET, RECTANGULAR LAMP BACKUP LAMP, LED,  STOP & TURN LAMP, LED, RED, 12V

P/N 908239-01 CLEAR, 12V P/N 907236-01
QTY. 6 P/N 907237-01 QTY. 4
QTY. 2

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2
ZZL/ A WARNING
@ Avoid injury & damaged
equipment.
SCREW, HEX CAP, 1/4”-20 X 3/4” LG. 6 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 COMBINED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-02 QTY. 2

QTY. 1



MAXON' LIFT CORPORATION Sht. 5 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

RECTANGULAR LIGHT KIT (6 LIGHTS, 4 RED, 2 WHITE, INCANDESCENT)
SEPARATED STOP & TURN (T-57)
P/N 295555-06

N
a
//
HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”
3 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-01 QTY. 4 QTY. 4
QTY. 2
GROMMET, RECTANGULAR LAMP BACKUP LAMP, STOP & TURN LAMP, INCANDESCENT,
P/N 908239-01 INCANDESCENT, 12V 12v
QTY. 6 P/N 907239-01 P/N 907238-01
QTY. 2 QTY. 4

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2
Zzz ﬁw/ A WARNING
ZL Avoid injury & damaged
equipment.
SCREW, HEX CAP, 1/4”-20 X 3/4” LG. 6 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 SEPARATED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-04 QTY. 2

QTY. 1



MAXON' LIFT CORPORATION Sht. 6 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

RECTANGULAR LIGHT KIT (6 LIGHTS, 4 RED, 2 WHITE, LED)
SEPARATED STOP & TURN (T-57)
P/N 295555-08

EY

2

N
a
s
HOUSING BOX, BOLT-ON LIGHT BRACKET NYLON PLUG, 1-1/4”
3 RECTANGULAR LIGHTS P/N 295552-01 P/N 908081-06
P/N 295551-01 QTY. 4 QTY. 4
QTY. 2

GROMMET, RECTANGULAR LAMP BACKUP LAMP, LED,  STOP & TURN LAMP, LED, RED, 12V

P/N 908239-01 CLEAR, 12V P/N 907236-01
QTY. 6 P/N 907237-01 QTY. 4
QTY. 2

GROMMET, 1.0” DIA. DIAPHRAGM, BUTT SPLICE MACHINE SCREW NUT, 1/4”-20
1/2” DIA. HOLE P/N 263891 P/N 903163-01
P/N 266428-05 QTY. 10 QTY. 12
QTY. 2
ﬂ/ A WARNING
@ Avoid injury & damaged
equipment.
SCREW, HEX CAP, 1/4”-20 X 3/4” LG. 6 LIGHT HARNESS, DECAL, WARNING, NO STEP
P/N 900788-02 SEPARATED STOP & TURN P/N 288963-01
QTY. 12 P/N 295558-04 QTY. 2

QTY. 1




MAXON' LIFT CORPORATION Sht. 7 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

A WARNING
Remove all rings, watches and jewelry before doing any electrical work.

A WARNING

To prevent accidental personal injury and equipment damage, disconnect (-)
battery cable from battery.

A WARNING

Never route an energized wire. Make sure battery is disconnected. Always
route electrical wires clear of moving parts, brake lines, sharp edges and

exhaust systems. Avoid making sharp bends in wiring. Attach securely. If
drilling is necessary, first check behind the drilling surface so you do not

damage any fuel lines, vent lines, brake lines or wires.

1. Lower liftgate to ground (FIG. 7-1).

LOWERING LIFTGATE TO GROUND
FIG. 7-1

2. Disconnect power to liftgate by disconnecting NUT

negative (-) battery cable from battery (-) terminal \é/%@
»®

(FIG7-2) NEGATIVE (-)
NEGATIVE (-) /% BATTERY TERMINAL
BATTERY CABLE /
&)
B
ATTERy

DISCONNECTING POWER
FIG. 7-2



MAXON' LIFT CORPORATION Sht. § of 18 DSG# M-15-07 Rev. A Date: 1/13/17

3. Unbolt the main frame box cover by removing
three 5/16” hex nuts (FIG. 8-1).

MAIN FRAME

5/16” HEX NUTS
(3 PLACES)

UNBOLTING MAIN FRAME COVER

FIG. 8-1
4. Remove two 1-1/4” and four 1/4”
plastic plugs from access holes in the
main frame cover (FIG. 8-2). 1/4” PLASTIC PLUGS
(4 PLACES)

e e

. ® — "
L

1-1/4” PLASTIC PLUGS
(2 PLACES)

REMOVING PLASTIC PLUGS
FIG. 8-2



MAXON' LIFT CORPORATION Sht. 9 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

NOTE: Ensure that the light connector with the YELLOW wire is routed through the
driver’s side of the cover. Route the light connector with the GREEN wire on
the passenger’s side of the cover.

NOTE: Leave harness draped loosely in main frame until all components are installed.

5. Pull two 2-prong light connectors and one
3-prong light connector through each 1-1/4”
access hole (FIG. 9-1).

1-1/4” DIA. HOLE

LIGHT CONNECTORS
(TWO 2-PRONG & ONE 3-PRONG)

ROUTING WIRING HARNESS
FIG. 9-1



MAXON' LIFT CORPORATION Sht. 10 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

6. On the taillights harness, locate the two ORANGE
wires and two WHITE wires without connectors.

7. Connect one ORANGE wire on the taillights
harness to the BLACK wire on the license plate
light using a heat-shrink butt connector (FIG.
10-1).

LICENSE PLATE
BUTT CONNECTORS LIGHT

BLACK WIRE

ORANGE WIRE BLACK WIRE

WHITE WIRE —

CONNECTING LICENSE PLATE LIGHT
FIG. 10-1

8. Connect one WHITE wire on the taillights
harness to the BLACK wire on the license
plate light using a heat-shrink butt connector
(FIG. 10-1).

9. Bend the unused ORANGE and WHITE wires
as shown in FIG. 10-2 and wrap the exposed HEAT SHRINK

ends with heat shrink tubing.
Y
_____:_:D’D
CT _

HEAT SHRINKING WIRES
FIG. 10-2




MAXON' LIFT CORPORATION Sht. 11 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

10. Cut the 1-1/4” grommets (Kit item) from
the center hole to the outside of grommet
(FIG. 11-1A).

11. Place the 1-1/4” grommets around wires and

push the grommets into the access holes
(FIG. 11-1). CUT GROMMET

1-1/4” DIA. HOLE
(2 PLACES)

INSTALLING RUBBER GROMMETS
FIG. 11-1




MAXON' LIFT CORPORATION Sht. 12 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

NOTE: Before attaching the light kit to the cover, route the wire harness through the
back of the light kit and ensure that no wires are pinched.

NOTE: Ensure that the WARNING decal is facing up before attaching the light kit to
the cover.

12. Bolt the light brackets and housings (Kit items)

to main frame cover using 1/4”-20 X 3/4”

bolts and 1/4”-20 nuts (Kit items) (FIG. 12-1).

Torque all bolts to 9 Ib-ft. 1/47-20 BOLTS

BRACKETS (4 PLACES)
(4 PLACES)

1/4”-20 NUTS :
(4 PLACES)
A WARNING @ \ o
Avojd inju{y & damaged ' ;

MAIN FRAME

/ COVER

DECAL, WARNING,
NO STEP
P/N 288963-01
(2 PLACES)

1/4”-20 BOLTS ——»:
(8 PLACES) !

RECTANGULAR
LIGHT HOUSING
(2 PLACES)

INSTALLING LIGHT KIT
FIG. 121




MAXON' LIFT CORPORATION Sht. 13 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

13. Press rubber grommets into rectangular
holes in light housing (FIG. 13-1).

LIGHT HOUSING

RECTANGULAR HOLE
(3 PLACES)

GROMMET
(3 PLACES)

INSTALLING GROMMETS INTO LIGHT
HOUSING (6 LIGHT KIT SHOWN)

FIG. 13-1
14. Pull harness connectors through
grommets and connect to each
light (FIG. 13-2).
GREEN &
RED LIGHTS WHITE WIRES
2-PRONG CONNECTOR—
YELLOW & RED LIGHTS
WHITE WIRES 3-PRONG CONNECTOR—\
[=) 7; o ,; _‘_;\ =
BLUE & WHITE CLEAR LIGHTSJ BLUE & WHITE
WIRES 2-PRONG CONNECTOR WIRES

CONNECTING LIGHTS
FIG. 13-2

15. Connect light kit wiring har-
ness to the vehicle’s existing
wiring.



MAXON' LIFT CORPORATION Sht. 14 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

16. Reconnect power to liftgate battery by
connecting negative (-) battery cable to
battery (-) terminal (FIG. 14-1).

NEGATIVE (-)
Py BATTERY TERMINAL
NEGATIVE ()

BATTERY CABLE
B
ATTERy

RE-CONNECTING POWER
FIG. 14-1

17. Check for proper operation of lights.

18. If lights operate correctly, push lights into
rubber grommets (FIG. 14-2). GROMMET AND

LIGHT INSTALLED

LIGHTS

INSERTING LIGHTS INTO GROMMETS
(LED LIGHTS SHOWN)
FIG. 14-2



MAXON' LIFT CORPORATION Sht. 15 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

19. Use plastic ties to secure harness away
from moving parts.

MAIN FRAME

20. Bolt main frame cover to Liftgate
(FIG. 15-1).

5/16” HEX NUTS
(3 PLACES)

BOLTING ON MAIN FRAME COVER
FIG. 15-1



(AdVITIXNv/dnYove) an1g

(s3ov1d o1)

ﬁ‘wz_mbh MNIYHS 1v3aH/3211ds 11ng

——
(Q¥VZVH/NYNL LHOI¥/dOLS) NIIO ﬂl_ JL

(P/N 295558-01 SHOWN)

FIG. 16-1

MAXON' LIFT CORPORATION Sht. 16 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

(a¥VvZVH/NY¥NL 1437/dOLS) MOTI3A u u u MOTI3A 4_
 —  — i
(QNNO¥SD) ILIHM u u f\_M r\_L u 3LIHM
d = € =
(3Lv1d ISNIOIT/TIVL) IONVIO JONVHO
(97 u2/L L1 (91.z/1-11)
< a3y - ALHM ALHM AONVHO
AHM— [ e / \\ 3LHM JLIHM \
a3d a3y Movig
a3y
(3LIHMW)
(@3y) HY h (3LIHMW) dIAv (ILIHMW) (a3y)
“TIVL ® N¥NL/dOLS HY ‘dNV1 dnXove 31v1d ISNIOIT H1 ‘dWV1 dNYove H1 “IIvL
2 NuNL
/dOLS

ELECTRICAL DIAGRAM - 4 LIGHT COMBINED STOP/TURN (INCANDESCENT)



MAXON' LIFT CORPORATION Sht. 17 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

(31v1d ISN3DIT/TIVL) 3ONVHO J

(s3ov1d o1)
ONIFNL YNIYHS LVIH/3011dS L1Ng

(AAVITIXNVY/dNYOVE) 3ng w JL anig 41\_
=1
(ayvzvH/NYNL 1437/dOLS) MOTT3A u u u MOTI3A
—
(ANNOYD) ALIHM ; [\_Lu q,m qLu ALIHM
(QuvZyH/NuNL (9142111 (9142111 JONVHO
LHOIY/dOLS) NIIYD arHm— ] LIHM ILIHM JONVHO JLIHM ILIHM
ALIHM a3y a3y ALHM aay a3y
a3y a3y
(3LIHM)
(a3y) HY (a3y) HY (3LIHM) diNv1 (ILIHW) (@3¥) 11 (@3y) 11
dINV1 NY¥NL/dOLS dWVTTIVL HY dINV1 dnyove J1VId ISNIDIT  H1dWV1dnMove dWVTTIVL dNVT N¥NL/ dOLS

ELECTRICAL DIAGRAM - 6 LIGHT COMBINED STOP/TURN (INCANDESCENT)

(P/N 295558-02 SHOWN)

FIG. 171



MAXON' LIFT CORPORATION Sht. 18 of 18 DSG# M-15-07 Rev. A Date: 1/13/17

(31v1d ISNIDM/TIVL) FONVHO

(s3ovid o1)

ONIENL YNINHS 1v3H/32I1dS L1Ng
] %

(AdVIIXNV/dNYovE) 3n1g ] — ania o
(do1s)aay I 3 u GENS
(@¥VZVH/NYNL 1437 MOTT13A uu u MOT13A
(aNno¥o) ILIHM \_ [\_L u qw u JLIHM
(@¥vZVvH/NINL . i IDNVHO
(‘971 «2/L-1L1) (97 .2/1-11) e
LHON) NITFUO ILIHM ILIHM ALIHM SONVIO 2LHM ILIHM
JLIHM a3y a3y 7 S 1IHM a3y
a3y Movig a3y
(3LIHM) Movig
(a3y) HA (a3y) HY (3LIHMW) dINV1 (3LIHMW) (a3y) H1 (@3y) H1
dNVINYNL  TIvL/dOLS HY dWNV1 dNMovd J1V1d ASNIOM  H1'dAV1 dNMOVE “TivL/dOLS  dINVT N¥NL

ELECTRICAL DIAGRAM - 6 LIGHT SEPARATED STOP/TURN (LED)

(P/N 295558-04 SHOWN)

FIG. 18-1



